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SAMPLE DATA 
SAMPLE TYPE: UNDISTURBED 

DESCRIPTION: FAT CLAY WITH 

SAND (CH) 

LL~ 70 PL~ 16 PI~ 54.0 

SPECIFIC GRAVITY~ 2.70 

REMARKS: SPECIFIC GRAVITY EST. 
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SAMPLE NO. 

WATER CONTENT, % 
:i DRY DENSITY, pef 
H SATURATION, % 
~ VOID RATIO 
z 
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DIAMETER, in 
HEIGHT, in 

WATER CONTENT, % 
~ DRY DENSITY, pef 
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NORMAL STRESS, tsf 

MAX. SHEAR, ts f 
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STRAIN RATE. %/min. 0.004 0.004 0.004 

UL T. SHEAR. ts f o . 14 0 . 49 0 . 85 

CLIENT: US ARMY CORPS OF ENGINEERS 

GALVESTON DISTRICT 

PROJECT: BRAYS BAYOU 

MID-BASIN 

SAMPLE LOCATION: BORING: 96-20. ST-5. 

9.0'-9.5', SWD LAB No. 97/72 

PROJ. NO.: 16724 DATE: FEB 1997 

DIRECT SHEAR TEST 

CORPS OF ENGltlEERS - SDUTHWESTHJoI 

EXHIBIT A-5 SHEET 4 of 7 
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SAMPLE TYPE: UNDISTURBED 

DESCRIPTION: FAT CLAY WITH 
SAND (CH) 

LL'= 70 PL=16 PI=54.0 

SPECIFIC GRAVITY= 2.70 

REMARKS: SPECIFIC GRAVITY EST. 

FIG. NO. 

CLIENT: US ARMY CORPS OF ENGINEERS 

GALVESTON DISTRICT 

PROJECT: BRAYS BAYOU 

MID-8ASIN 

SAMPLE LOCATION: BORING: 96-20, ST-5. 
9.5'-10.0', SWD LAB No. 97/72 

PROJ. NO.: 16.724 DATE: MAR 1997 

TRIAXIAL COMPRESSION TEST 

CORPS OF ENGIN::ERS - SOl1lllWESTB1'4 
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EXHIBIT A-6 SHEET 2 of 3 
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SAMPLE TYPE: UNDISTURBED 
DESCRIPTION: FAT CLAY WITH 

SAND (CH) 
LL= 70 PL= 16 PI=54.0 

SPECIFIC GRAVITY= 2.70 

REMARKS: SPECIFIC GRAVITY EST. 

FIG. NO. 

CLIENT: US ARMY CORPS OF ENGINEERS 
GALVESTON DISTRICT 

PROJECT: BRAYS BAYOU 
MID-BASIN 

SAMPLE LOCATION: BORING: 96-20, 5T-5. 
9.5'-1D.D', SWD LAB No. 97/ 72 

PRO..!. NO 16724 DATE: MAR 1997 

TRIAXIAL COMPRESSION TEST 

CORPS OF ENGll£ERS - SOUTHWESTEJIoI 
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SAMPLE DATA 

SAMPLE TYPE: UNDISTURBED 

FAT CLAY WITH DESCRIPTION: 

SAND (CH) 

LL~ 70 PL~ 16 PI~54.0 

SPECIFIC GRAVITY~ 2.70 

REMARKS: SPECIFIC GRAVITY EST. 

FIG. NO. 
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WATER CONTENT, % 
...J DRY OENSITY. pcf 
~ SATURATION, % 
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Z DIAMETER. in 
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WATER CONTENT, % 
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CLIENT: US ARMY CORPS OF ENGINEERS 

GALVESTON DISTRICT 

PROJECT: BRAYS BAYOU 

MID-BASIN 

SAMPLE LOCATION: BORING: 96-20. ST-5. 
9.0'-9.5', SWD LAB No. 97/72 

PROJ. NO.: 16724 DATE: FEB 1997 

DIRECT SHEAR TEST 

CORPS OF ENGll£ERS - SDlITHWESTEFIN 
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